
Water
Operator
Certification

STUDY GUIDE

Sixth Edition

20517 6e-1 cover.indd   1 9/22/2011   3:08:44 PM



Water 
Operator 
Certification 
Study Guide
Sixth Edition

A Guide to Preparing for Water Treatment and 
Distribution Operator Certification Exams

By John Giorgi
Reviewed by the Association of Boards of Certification

A Guide to Preparing for Wastewater 
Treatment Certification Exams

First Edition

John Giorgi

CertifiCation Study Guide

Wastewater 
operator 

WW OpCert SG FINAL01.indb   1 6/26/2009   12:23:09 PM
20517 WOCSG FINAL.indb   1 9/22/2011   2:56:33 PM



Water Operator Certification Study Guide, 6th edition

Copyright © 1979, 1983, 1989, 1993, 2003, 2012, American Water Works Association
[...]
c. Zeta potential
d. Quantum forces

5. The zeta potential measures the number of excess _________ found on the surface of 
all particulate matter.

a. electrons
b. ions
c. cations
d. protons

20517 WOCSG FINAL.indb   8 9/22/2011   2:56:36 PM



MOniTOR, EvAluATE, & AdjuST TREATMEnT pROCESSES    9

Sample Questions for Level II, Answers on Page 157

1. Low temperature water can be compensated for when using alum by

a. increasing the pH.
b. decreasing the pH.
c. increasing the alum dosage.
d. decreasing the alum dosage.

2. Which is the optimal pH range for the removal of particulate matter, when using 
alum as a coagulant?

a. 4.5 to 5.7
b. 5.8 to 6.5
c. 6.5 to 7.2
d. 7.3 to 8.1

3. Which forces will pull particles together once they have been destabilized in the 
coagulation-flocculation process?

a. van der Waals forces
b. Zeta potential
c. Ionic forces
d. Quantum forces

4. Which is a common mistake that operators make in regards to flocculation units?

a. Excessive flocculation time
b. Lack of food-grade NSF-approved grease on the flocculator bearings
c. Keeping the mixing energy the same in all flocculation units
d. Too short a flocculation time

5. Ferric sulfate has which advantage over aluminum sulfate (alum)?

a. Less staining characteristics
b. Less cost
c. More dense floc
d. Not as corrosive 

Sample Questions for Level III, Answers on Page 157

1. How much alkalinity as CaCO3 will dry-basis alum consume?

a. 0.5 mg/L
b. 0.8 mg/L
c. 1.2 mg/L
d. 1.5 mg/L

2. Natural zeolites that have become exhausted with use are regenerated by immersing 
them in a strong solution of which chemical?

a. NaCl
b. NaOH
c. HCl
d. H2SO4

20517 WOCSG FINAL.indb   9 9/22/2011   2:56:36 PM



10   WATER OpERATOR CERTifiCATiOn STudy GuidE

3. The zeta potential on a particular sample of water is −2.  The degree of coagulation is 
best described as

a. poor.
b. fair.
c. excellent.
d. maximum.

4. Which is a disadvantage of using static mixers?

a. They do not provide good mixing
b. They are not economical
c. They increase head loss
d. They require too much maintenance

5. Which is the usual effective pH range of iron salt coagulants?

a. 3.5 to 9.0
b. 6.5 to 8.8
c. 3.0 to 9.5
d. 4.2 to 9.0

Sample Questions for Level IV, Answers on Page 158

1. Which is the minimum recommended number of flocculation basins?

a. 2
b. 3
c. 4
d. 5

2. Which type of polymer(s) is (are) sometimes formulated with regulated substances 
from the following list?

a. Polyethylene  
b. Divinylbenzene
c. Polypropylene and polyethylene 
d. Nonionic and anionic polymers

3. Which is the most probable solution if rotifers are visible in the finished water?

a. Superchlorinate the water plant
b. Optimize coagulation, flocculation, and filtration
c. Use aeration followed by lime softening before the settling process
d. Use oxygen deprivation

4. The best addition for water that is highly colored due to organic matter would be

a. the addition of lime.
b. lime addition with increase in the coagulant being used.
c. a small increase in a nonionic polymer.
d. the addition of an acid to lower pH before coagulation.

5. If the activation process of silica is not carefully controlled, 

a. the silica could splash due to high heat of reactants.
b. it could inhibit floc formation.
c. it could corrode and destroy the metal and rubber in the flocculators.
d. it could deposit silica on the flocculators and the gears, bringing it eventually to 

a grinding halt.

20517 WOCSG FINAL.indb   10 9/22/2011   2:56:37 PM



MOniTOR, EvAluATE, & AdjuST TREATMEnT pROCESSES    11

Monitor, Evaluate, & Adjust Treatment Processes–Clarification and Sedimentation

Sample Questions for Level I, Answers on Page 158

1. Which device collects the settled water as it leaves the sedimentation basin?

a. Effluent weir
b. Effluent flow box
c. Effluent baffle
d. Effluent launder

2. In solid-contact basins with fairly constant water quality parameters, how often 
should the solids concentration be determined?

a. At least once per week
b. At least every other day
c. At least once per month
d. At least twice per day

3. The definition of decant is

a. to draw off a liquid layer from a vessel of any size without disturbing any 
layer(s) above or below.

b. to draw off the sediment at the bottom of a vessel of any size without disturbing 
the overlying liquid layer(s).

c. to remove the precipitate at the bottom of any size vessel.
d. to draw off the liquid from a vessel of any size without stirring up bottom sediment.

4. How often should sedimentation basins with mechanical sludge removal equipment 
be drained and inspected?

a. Twice a year
b. Once a year
c. Every other year
d. Every three years

5. Which is the most important reason to reduce turbidity?

a. To reduce taste and odor problems
b. To remove pathogens
c. To reduce corrosion
d. To determine the efficiency of coagulation and filtration

Sample Questions for Level II, Answers on Page 159

1. If enteric disease-causing protozoans have been found in the effluent of a water plant, 
which is the most probable solution?

a. Where possible, use powdered activated carbon (PAC) throughout water plant; 
backwashing filters will remove the PAC

b. Use PAC only in the sedimentation basin; backwashing the filters will remove 
the PAC

c. Use multibarrier approach—coagulation, flocculation, sedimentation, and 
filtration

d. Superchlorinate the water plant

20517 WOCSG FINAL.indb   11 9/22/2011   2:56:37 PM



12   WATER OpERATOR CERTifiCATiOn STudy GuidE

2. Which is the major cause of short circuiting in a sedimentation basin?

a. Open basins that are subject to algal growths and thick slime growths on the 
side of the basin

b. Basins without a wind break
c. Poor inlet baffling
d. Density currents

3. Conventional sedimentation has a _______ removal of Cryptosporidium oocysts.

a. less than 0.5-log
b. 0.5-log
c. 1.0-log
d. 2.0-log

4. In solids-contact basins, the weir loading normally should not exceed __________ of 
weir length.

a. 1 gpm/ft
b. 2 gpm/ft
c. 5 gpm/ft
d. 10 gpm/ft

5. Dissolved-air flotation is particularly good for removing

a. sulfides.
b. inorganics.
c. manganese and iron.
d. algae.

Sample Questions for Level III, Answers on Page 159

1. Which determines whether or not colloidal-sized particles in suspension repel each 
other, stay in suspension, or agglomerate and eventually settle?

a. Number of collisions
b. Flow and temperature of the water
c. Types of chemical bonding
d. Magnitude of the charges

2. If the sludge in a sedimentation basin becomes too thick, which could happen?

a. Gases from decomposition will rise through the settled sludge accelerating 
normal floc settling

b. Abundant trihalomethanes and haloacetic acids will form
c. Solids can become resuspended or taste and odors can develop
d. The sludge will compact at the bottom of the basin making it very difficult to 

remove

3. In basins using tube and plate settlers, which parameter must be much better than 
conventional treatment basins?

a. Metals must be oxidized before reaching the tubes and plates
b. Floc rate must be 2 to 3 times slower than conventional basins
c. Floc rate must be 3 to 4 times faster than conventional basins
d. Floc must have good settling characteristics

20517 WOCSG FINAL.indb   12 9/22/2011   2:56:37 PM



MOniTOR, EvAluATE, & AdjuST TREATMEnT pROCESSES    13

4. Which type of sedimentation basins have the flow of water admitted at an angle?

a. Rectangular settling basins
b. Square settling basins
c. Center-feed settling basins
d. Spiral-flow basins

5. At which minimum angle must self-cleaning tube settlers be placed?   

a. 50°
b. 60°
c. 65°
d. 70°

Sample Questions for Level IV, Answers on Page 160

1. If nematodes are interfering with the disinfectant, which is the most probable solution?

a. Optimize the settling process
b. Use chloramines
c. Decrease detention time of finished water in clearwell and tanks
d. Use oxygen deprivation

2. At which angle should the parallel inclined plates be installed when using the 
shallow-depth sedimentation method?

a. 35°
b. 45°
c. 50°
d. 60°

3. Why do solids-contact basins have much shorter detention times than conventional 
treatment basins?

a. Because chemical reactions take place throughout the basin
b. Because the settling zone water moves upward, while at the same time the 

mixing zone moves upward
c. Because the gentle upward flow of the water throughout the basin is conducive 

for producing larger settleable floc
d. Because of the recycled materials from the sludge blanket, the chemical 

reactions occur more quickly and completely in the mixing area

4. The pulsating energy in a pulsator clarifier helps to

a. maintain a uniform sludge blanket layer.
b. mix the coagulants with the raw water.
c. mix the coagulant aids with the primary coagulant and water to help in 

flocculation.
d. raise the sludge blanket over the weir for wasting.

5. Pulsator clarifiers are used to treat water that is

a. low in temperature, usually <10°C.
b. high in color and low in turbidity.
c. low in color and high in turbidity.
d. high in organic acids.

20517 WOCSG FINAL.indb   13 9/22/2011   2:56:37 PM



14   WATER OpERATOR CERTifiCATiOn STudy GuidE

Monitor, Evaluate, & Adjust Treatment Processes–Filtration

Sample Questions for Level I, Answers on Page 160

1. Which is the filtration flow rate through a manganese greensand pressure filter?

a. 1 to 2 gpm/ft2

b. 2 to 3 gpm/ft2

c. 3 to 5 gpm/ft2

d. 5 to 8 gpm/ft2

2. When a filter is ripening,

a. it is in need of a backwash.
b. turbidity is just starting to break through.
c. it is becoming more efficient in particle removal.
d. it is beginning to grow algae in the filter bed, walls, and troughs.

3. Virgin greensand can be regenerated by soaking the filter bed for several hours in a 
solution of chlorine containing

a. 50 mg/L Cl2.
b. 75 mg/L Cl2.
c. 100 mg/L Cl2.
d. 200 mg/L Cl2.

4. Which role does the action of straining of suspended particles play during filtration?

a. Minor
b. Fair
c. Good
d. Major

5. The turbidity of settled water before it is applied to the filters (post sedimentation 
process) should always be kept below

a. 1 to 2 ntu.
b. 2 to 4 ntu.
c. 5 ntu.
d. 8 to 10 ntu.

Sample Questions for Level II, Answers on Page 160

1. Which is the best process for the removal of turbidity?

a. Anion exchange
b. Coagulation, flocculation, sedimentation, and filtration
c. Chemical oxidation
d. Granular activated carbon

2. If filter run times between backwashes are long, for example one week, because high 
quality (low turbidity) water is being applied to the filters, which problem could still 
arise?

a. Mudball formation
b. Air binding and formation of mudballs
c. Extended backwashing due to media becoming too compacted
d. Floc breakthrough

20517 WOCSG FINAL.indb   14 9/22/2011   2:56:37 PM



MOniTOR, EvAluATE, & AdjuST TREATMEnT pROCESSES    15

3. Gravel displacement in a filter bed from backwash rates with too high of a velocity 
could eventually cause

a. compaction of the filter media.
b. loss of media into the backwash troughs.
c. a sand boil.
d. bed shrinkage.

4. Virgin greensand

a. does not require regeneration.
b. requires regeneration with potassium permanganate (1 hour soak with 60 grams 

KMnO4 /ft3).
c. requires regeneration with manganese dioxide (2 hour soak with 25% by weight 

solution of  MnO2).
d. requires regeneration with manganese hydroxide (4 hour soak with 200 grams 

Mn(OH)2 /ft3).

5. Which conventional treatment step is eliminated by direct filtration?

a. Oxidation
b. Aeration
c. Flocculation
d. Sedimentation

Sample Questions for Level III, Answers on Page 161

1. If crustaceans have clogged the water treatment plant’s filters, which is the most 
probable solution?

a. Shut down the filters and physically remove them
b. Shut down one filter at a time and drain; once the crustaceans have died, 

physically remove them and then repeat process on the other filters
c. Backwash filters using a very high concentration of ozone in the water
d. Use a disinfectant that targets the specific organisms in question

2. Which organism can escape coagulation and thus pass through a granular filter?

a. Giardia
b. Entamoeba
c. Cryptosporidium
d. Naegleria

3. Reverse osmosis membranes will compact faster with

a. higher iron content.
b. higher chlorine contact.
c. higher pressure.
d. higher pH.

4. Which would immediately occur if newly installed manganese greensand was not 
skimmed of the fines after backwashing and stratification steps were completed?

a. Uneven flow through the bed
b. Cracks would develop in the bed
c. Mudball formation
d. Shorter filter runs

20517 WOCSG FINAL.indb   15 9/22/2011   2:56:37 PM



16   WATER OpERATOR CERTifiCATiOn STudy GuidE

5. When a filter is operated at normal flow rates, its ability to trap flocculated particles 
in suspension is a function of

a. effective size multiplied by uniformity coefficient.
b. effective size multiplied by uniformity coefficient divided by media size.
c. media depth and media size.
d. media depth and uniformity coefficient.

Sample Questions for Level IV, Answers on Page 161

1. Which is the best solution if iron bacteria are causing corrosion problems in the 
filters?

a. Protect the metal parts of the filters by adding zinc orthophosphate
b. Optimize the settling process
c. Superchlorinate
d. Add lime at 50 mg/L to one filter at a time

2. A conventional water treatment plant with dual media filters has very cold water 
in the winter and warm water in the summer.  Which should the operator do to 
compensate for this temperature change?

a. Use more coagulants in the summer per million gallons 
b. Sustain the same bed expansion without media loss by reducing or increasing 

backwash flow rate
c. Increase summer bed expansion and increase winter backwash flow rates
d. Increase bed expansion in the winter compared to summer in order to remove 

turbidity

3. How are reverse osmosis membranes cleaned once they become fouled?

a. They are soaked in high purity industrial soap for at least 24 hours
b. They are cleaned with an acid wash
c. They are cleaned with an acid, then with an industrial soap for 24 hours
d. They are cleaned first with a high purity industrial soap and then soaked in an 

acid solution for 3 days

4. Which membrane process is used to treat brackish water or seawater?

a. Microfiltration
b. Nanofiltration
c. Reverse osmosis
d. Ultrafiltration

5. The amount of reject water from a reverse osmosis unit is dependent on the number 
of stages in which the membranes are configured and the

a. feed pressure.
b. amount of cations.
c. amount of cations and anions.
d. pH of the water.

20517 WOCSG FINAL.indb   16 9/22/2011   2:56:37 PM



MOniTOR, EvAluATE, & AdjuST TREATMEnT pROCESSES    17

Monitor, Evaluate, and Adjust Treatment Processes–Residuals Disposal

Sample Questions, General, Answers on Page 162

1. In the precipitative softening plant, which percentage of solids sludge is produced?

a. 1%
b. 5%
c. 10%
d. 30%

2. Which sludge disposal method is most economical for lime–soda ash softening plants?

a. Disposal into the sewage system
b. Sand drying beds
c. Lagoons
d. Landfill the sludge

3. Current regulations require water treatment wastes to be monitored

a. daily.
b. weekly.
c. monthly.
d. quarterly.

4. Which process is used to concentrate sludge?

a. Sand bed
b. Solar lagoon
c. Thickener
d. Centrifuge

5. Which process is used to dewater sludge?

a. Wash water basin
b. Sand bed
c. Thickener
d. Reclamation basin

Sample Questions for Level III, Answers on Page 162

1. Which is the total concentration of dissolved solids in the wastewater from the 
regeneration of ion exchange units?

a. 10,000 to 20,000 mg/L
b. 20,000 to 30,000 mg/L
c. 35,000 to 45,000 mg/L
d. 45,000 to 60,000 mg/L

2. Which is the usual range of percent sludge solids, if the sludge is allowed to 
accumulate and compact at the bottom of a sedimentation basin?
[...]
d. Chlorine dioxide

20517 WOCSG FINAL.indb   63 9/22/2011   2:56:42 PM



64   water OperatOr CertifiCatiOn Study Guide

Coagulation and Flocculation

Answers on page 183

1. How many steps are in the coagulation process?

a. 3
b. 4
c. 5
d. 6

2. Polymers used as flocculants are

a. water-soluble inorganic electrolytes.
b. water-insoluble organic polyelectrolytes.
c. water-insoluble inorganic electrolytes.
d. water-soluble organic polyelectrolytes.

3. Which is the zeta potential?

a. Electrical charge on a suspended particle
b. Electrical resistance of a suspended particle
c. Electrical potential of a suspended particle
d. Electrical charge of a suspended particle as it relates electrochemically to the 

coagulate being used

4. All colloids are

a. sols.
b. hydrophobic.
c. electrically charged.
d. emulsoids.

5. Colloidal particle movement and aggregation caused by thermal energy is called

a. orthokinetic flocculation.
b. parakinetic dynamism.
c. Brownian movement.
d. thermodynamic flocculation.

6. When used with alum, which chemical improves coagulation?

a. Ferric chloride
b. Ferric sulfate
c. Sodium aluminate
d. Aluminum sulfate

7. The coagulant alum reacts with natural alkalinity in the water forming

a. aluminum hydroxide.
b. aluminum carbonate.
c. aluminum bicarbonate.
d. aluminum oxide.

8. When ferric coagulants react with natural alkalinity in the water they form

a. ferric hydroxide.
b. ferric carbonate.
c. ferric bicarbonate.
d. ferric oxide.

20517 WOCSG FINAL.indb   64 9/22/2011   2:56:43 PM



additiOnal water treatment OperatOr praCtiCe QueStiOnS    65

9. Detention time in mechanical mixers usually ranges from

a. 5 to 15 seconds.
b. 15 to 45 seconds.
c. 1 to 2 minutes.
d. 2 to 4 minutes.

10. The aluminum ions in alum neutralize the negatively charged particles in the raw 
water in about

a. 1 to 2 seconds.
b. 3 to 5 seconds.
c. 5 to 8 seconds.
d. 5 to 12 seconds.

11. Suspended and colloidal solids found in natural waters are usually

a. positively charged.
b. negatively charged.
c. neutral.
d. polyionic.

12. After the oxidation treatment, H2S in the water turns a milky-blue color because of 
elemental sulfur (solid sulfur).  Which is the best procedure to remove this sulfur?

a. Adsorption
b. Sedimentation
c. Coagulation and filtration
d. Lime-soda ash softening

13. Particles will stay in suspension as long as the 

a. ionic forces are stronger than the van der Waals forces.
b. zeta potential is stronger than the van der Waals forces.
c. van der Waals forces are stronger than the ionic forces.
d. van der Waals forces are stronger than the zeta potential.

14. The most probable effective ratio of the coagulants aluminum sulfate to hydrated 
lime is

a. 1:1 aluminum sulfate to hydrated lime.
b. 3:1 aluminum sulfate to hydrated lime.
c. 5:1 aluminum sulfate to hydrated lime.
d. 6:1 aluminum sulfate to hydrated lime.

15. Which should the “tip speed” of the flocculator be in water, assuming the water is not 
extremely cold?

a. 0.2 ft / sec
b. 0.5 ft / sec
c. 1.0 ft / sec
d. 2.0 ft / sec

16. Coagulants consisting of trivalent ions are how much more effective than bivalent ions?

a. 50 to 60 times
b. 100 to 120 times
c. 200 to 250 times
d. 1,000 times

20517 WOCSG FINAL.indb   65 9/22/2011   2:56:43 PM



66   water OperatOr CertifiCatiOn Study Guide

17. When tip velocities of the impellers reach speeds greater than______ localized 
shearing of floc occurs.

a. 6.0 fps
b. 8.0 fps
c. 10.0 fps
d. 10.5 fps

18. In the flash mixing process, which type of rapid mixing system has the most 
significant head loss?

a. Mechanical mixers
b. Static mixers
c. Pumps and conduits
d. Baffled chambers

19. When these types of chemicals are used, flash mixing becomes less critical, but 
thorough mixing (flocculation) remains very important.

a. Ferric or ferrous chloride
b. Aluminum sulfates
c. Lime, soda ash, or caustic soda
d. Polymers

20. Weighing agents are used primarily to treat water that is

a. low in color and mineral content and high in turbidity.
b. high in color and mineral content and low in turbidity.
c. low in turbidity and mineral content and high in color.
d. high in turbidity and mineral content and low in color.

21. The flash mixing process that has the best control features are

a. mechanical mixers.
b. static mixers.
c. pumps and conduits.
d. baffled chambers.

22. The zeta potential on a particular sample of water is +2.  The degree of coagulation is 
best described as

a. poor.
b. fair.
c. excellent.
d. maximum.

23. The most effective ratio of the coagulant ferric sulfate to the oxidant chlorine is

a. 2:1 ferric sulfate to chlorine.
b. 4:1 ferric sulfate to chlorine.
c. 5:1 ferric sulfate to chlorine.
d. 8:1 ferric sulfate to chlorine.

20517 WOCSG FINAL.indb   66 9/22/2011   2:56:43 PM



additiOnal water treatment OperatOr praCtiCe QueStiOnS    67

24. Mixing of a coagulant is least influenced by flow when using

a. a static mixer.
b. a baffled chamber.
c. a pump (adding coagulant on suction side).
d. pipe grids that have been perforated.

25. When alum or ferric coagulants are used to treat water, the reactions are governed by 
all the following.  Which one is critical to floc formation?

a. Initial application at point of highest mixing intensity
b. Temperature and ratio of turbidity to coagulant
c. Alkalinity
d. Amount of turbidity

Clarification and Sedimentation

Answers on page 185

1. Sedimentation depends on

a. size of flocculated particles.
b. gravity.
c. the depth of the basin.
d. the type of coagulant used.

2. Most clarifiers are designed to have a theoretical detention time of about ________ 
when the plant is at its maximum flow.

a. 1 hour
b. 2 hours
c. 3 hours
d. 4 hours 

3. Which percentage of source water turbidity do sedimentation basins typically 
remove?

a. 80% or more
b. 90% or more
c. 95% or more
d. 96% or more

4. How many zones are defined in all sedimentation basins?

a. 3
b. 4
c. 5
d. 6

5. Which sedimentation zone is particularly affected by the other zones?

a. Influent zone
b. Settling zone
c. Effluent zone
d. Sludge zone

20517 WOCSG FINAL.indb   67 9/22/2011   2:56:43 PM



68   water OperatOr CertifiCatiOn Study Guide

6. The material that accumulates on the surface of a dissolved-air flotation unit  
is called

a. scum.
b. sludge.
c. float.
d. floc cake.

7. At what rate are overflow rates from outlet weirs of conventional basins commonly 
designed not to exceed?

a. 10,000 gpd/ft
b. 20,000 gpd/ft
c. 25,000 gpd/ft
d. 30,000 gpd/ft

8. Name the two major areas in solids-contact clarifiers.

a. Reaction and settling zones
b. Reaction and mixing zones
c. Mixing and settling zones
d. Sludge and reaction zones

9. Lamella plates are usually inclined

a. 20.0 to 30.0 degrees.
b. 33.7 degrees.
c. 55.0 degrees.
d. 67.7 degrees.

10. Which high rate process has the objective of producing pin-sized floc?

a. Tube settlers
b. Superpulsators
c. Actiflo process
d. Dissolved air flotation

11. Slime growth in uncovered sedimentation basins can be eliminated by coating the 
walls with

a. copper sulfate and lime.
b. copper sulfate.
c. lime and potassium permanganate.
d. copper sulfate and potassium permanganate.

12. Which is the most probable result of high winds on a sedimentation basin?

a. Sheared floc
b. Short-circuiting
c. Density currents
d. Floc will be partially resuspended and it will be more difficult to settle the floc

13. How often is the vent valve opened to release the vacuum that produces pulsating 
energy in a pulsator clarifier?

a. Every 5 to 10 seconds
b. Every 40 to 50 seconds
c. Every 2 to 3 minutes
d. Every 4 to 6 minutes

20517 WOCSG FINAL.indb   68 9/22/2011   2:56:43 PM



additiOnal water treatment OperatOr praCtiCe QueStiOnS    69

14. Typically, the time between backwashing of Trident contact adsorption clarifiers 
averages

a. 4 to 8 hours.
b. 16 to 24 hours.
c. 1 to 2 days.
d. 3 to 5 days.

15. Which will result if the influent water to a sedimentation basin contains more 
suspended solids than the water in the basin?

a. Too much sludge will settle at the inlet of the basin
b. Poor floc formation
c. Septic conditions will began to occur
d. Density current

16. Horizontal tube settlers

a. are actually inclined about 5 degrees.
b. work independently with the downstream filter(s).
c. require jet sprayers to clean the collected sludge out of the tubes.
d. have high maintenance requirements due to frequent cleaning.

17. Which high rate process uses microsand?

a. Tube settlers
b. Superpulsators
c. Actiflo process
d. Dissolved air flotation

18. Which high rate process applies a vacuum?

a. Tube settlers
b. Superpulsators
c. Actiflo process
d. Dissolved air flotation

19. Dissolved air flotation has a _______ removal of Cryptosporidium oocysts.

a. 0.5-log
b. 1.0-log
c. 1.5-log
d. 2.0-log

20. In dissolved-air flotation units, mechanical rubber scrappers travel over the tank 
surface and push the float over a ramp called a 

a. trap.
b. beach.
c. launder.
d. loading plate.

21. Which is the most effective method of reducing nematode concentrations in surface 
water treatment plants?

a. Coagulation
b. Free chlorine
c. Rapid sand filters
d. Settling

20517 WOCSG FINAL.indb   69 9/22/2011   2:56:43 PM



70   water OperatOr CertifiCatiOn Study Guide

22. Which is the angle of inclination from the horizontal for the plates in a superpulsator 
clarifier?

a. 30°
b. 33°
c. 45°
d. 60°

23. Which high rate process has the highest surface overflow rate?

a. Tube settlers
b. Superpulsators
c. Actiflo process
d. Dissolved air flotation

24. How high can surface overflow rates for the Actiflo process reach?

a. 8 gpm/ft2

b. 12 gpm/ft2

c. 16 gpm/ft2

d. 20 gpm/ft2

25. Which is the best process for the removal of radium (226 and 228)?

a. Anion exchange
b. Coagulation, sedimentation, and filtration
c. Aeration and stripping
d. Chemical oxidation

Filtration

Answers on page 186

1. Manganese greensand filters can be regenerated by using

a. a surface wash and an air-water backwash.
b. brine water during backwashing.
c. potassium permanganate solution during backwashing.
d. first a brine solution during the first backwashing cycle followed by potassium 

permanganate solution for the second backwash cycle.

2. Which material is manganese greensand and which is the coating?

a. Quartz sand coated with manganese hydroxide [Mn(OH)2]
b. Garnet sand coated with manganese dioxide [MnO2]
c. Ilmenite sand coated with manganese hydroxide 
d. Glauconite sand coated with manganese dioxide

3. Which is the layer of solids and biological growth that forms on the top of a slow  
sand filter?

a. Biosolids film
b. Bio-carbonated scale layer
c. Schmutzdecke
d. Saprophytic layer

20517 WOCSG FINAL.indb   70 9/22/2011   2:56:43 PM



additiOnal water treatment OperatOr praCtiCe QueStiOnS    71

4. Which filter type utilizes pressure for filtration?

a. Diatomaceous earth filter
b. High-rate filter
c. Rapid sand filter
d. Deep-bed monomedium filter

5. Slow sand filter runs can be as long as

a. 3 months.
b. 4 months.
c. 6 months.
d. 1 year.

6. Gravity rapid sand filters can have head losses as high as

a. 6 ft.
b. 8 ft.
c. 10 ft.
d. 12 ft.

7. Which group of algae is usually associated with “blinding filters”?

a. Green algae
b. Blue-green algae
c. Pigmented flagellates
d. Diatoms

8. Depending on water temperature, which is the typical backwashing flow rate for a 
manganese greensand filter bed?

a. 7 to 8 gpm/ft2

b. 8 to 10 gpm/ft2

c. 10 to 12 gpm/ft2

d. 12 to 14 gpm/ft2

9. The typical filter run time for a high-rate filter system is

a. 8 hours.
b. 24 hours.
c. 48 hours.
d. 72 hours.

10. Below are four membrane technologies. Which is the correct sequence from larger to 
smaller pore sizes?

a. Microfiltration, reverse osmosis, ultrafiltration, and nanofiltration
b. Microfiltration, ultrafiltration, nanofiltration, and reverse osmosis
c. Reverse osmosis, ultrafiltration, microfiltration, and nanofiltration
d. Ultrafiltration, microfiltration, reverse osmosis, and nanofiltration

11. Optimum water quality in manganese greensand filters can be attained by 
backwashing and regenerating the greensand before the effluent manganese level 
goes above

a. 0.02 mg/L.
b. 0.05 mg/L.
c. 0.10 mg/L.
d. 0.12 mg/L.

20517 WOCSG FINAL.indb   71 9/22/2011   2:56:43 PM



72   water OperatOr CertifiCatiOn Study Guide

12. Granular media filters should remove suspended solids including iron and 
manganese greater than

a. 10 µm.
b. 15 µm.
c. 20 µm.
d. 25 µm.

13. Which filter media material is given an abrasive number?

a. Garnet
b. Activated carbon
c. Sand
d. Greensand

14. Which is the typical filtration rate for high-rate filters?

a. 0.5 to 2.0 gpm/ft2

b. 3.0 to 12.0 gpm/ft2

c. 15.0 to 20.0 gpm/ft2

d. >25.0 gpm/ft2

15. After backwashing and stratifying newly installed manganese greensand, 
approximately which percentage of the greensand should be skimmed off?

a. 3%
b. 5%
c. 8 to 9%
d. 12 to 15%

16. The media in a slow sand filter is

a. stratified fine.
b. stratified medium.
c. stratified coarse.
d. unstratified.

17. Clumping of filter media or ion exchange resin is caused by

a. electrostatic charges.
b. media or resin breakdown, respectively.
c. temperature and pH of the clay in the water.
d. iron and manganese oxides reacting with the coagulant.

18. Backwash water is which percentage of the totaled filtered water in a conventional 
rapid sand filter system?

a. 1%
b. 2 to 4%
c. 5 to 6 %
d. 6 to 10%

19. Why does anthracite always stay on top of sand during backwashing?

a. Because the grain sizes are smaller
b. Because it is lighter and less dense
c. Because of its shape
d. Because of its porosity

20517 WOCSG FINAL.indb   72 9/22/2011   2:56:43 PM



additiOnal water treatment OperatOr praCtiCe QueStiOnS    73

20. The length of filter runs for manganese greensand filters can be increased by

a. adding a high molecular weight polymer filter aid.
b. keeping the pH above 9.0 and lowering it after filtration.
c. keeping the pH below 7.3 and raising it after filtration.
d. adding a layer of anthracite above the greensand.

21. Which is the most common type of valves used on filters?

a. Gate
b. Globe
c. Butterfly
d. Ball

22. Manganese greensand removes manganese and iron by a combination of

a. adsorption and oxidation.
b. adsorption and absorption.
c. adsorption and precipitate screening.
d. absorption and precipitate screening.

23. Which is the best means to remove Giardia lamblia?

a. Coagulation, flocculation, and filtration
b. Ion exchange
c. Powdered activated carbon
d. Activated alumina

24. Which is the best method for removing trihalomethanes precursors?

a. Reverse osmosis
b. Powdered activated carbon
c. Lime softening
d. Aeration and stripping

25. Reverse osmosis membranes will compact faster

a. with higher iron content.
b. with higher temperature.
c. with higher chlorine.
d. if the pH is greater than 8.5.

26. Which is the best method for the removal of arsenic (+3)?

a. Reverse osmosis
b. Coagulation, sedimentation, and filtration
c. Cation exchange
d. Activated alumina

27. Which is the filtration rate for filters with granular activated carbon as a medium?

a. 0.5 to 1.0 gpm/ft2

b. 2.0 gpm/ft2

c. 4.0 gpm/ft2

d. 5.0 to 6.0 gpm/ft2

20517 WOCSG FINAL.indb   73 9/22/2011   2:56:43 PM



74   water OperatOr CertifiCatiOn Study Guide

28. When manganese greensand filters are run in the continuous regeneration mode 
[continuous regeneration of the MnO2 (s) surfaces], the free chlorine residual in the 
filter effluent should be kept at 

a. 0.50 mg/L.
b. 1.00 mg/L.
c. 1.20 mg/L.
d. 1.75 mg/L.

29. The sorption kinetics and sorption capacity of Mn (II) by MnOx(s)-coated filter media 
increase with

a. increasing solution pH.
b. decreasing alkalinity.
c. increasing alkalinity.
d. decreasing temperature.

30. Direct filtration is used to treat raw water that has average turbidities 

a. below 10 ntu.
b. up to 25 ntu.
c. 40 to 50  ntu.
d. above 50 ntu.

31. Diatomaceous earth filters

a. have a relatively high installation cost.
b. have relatively high operating costs.
c. are used only for water with low turbidity.
d. produce very little backwash sludge.

32. Besides regenerating manganese greensand beds, potassium permanganate will also 
regenerate

a. anthracite filter beds.
b. granular activated carbon beds.
c. pyrolusite filter beds.
d. polystyrene upflow clarifier media beds.

33. Why is there a limited effect of organic absorption when granular activated carbon 
(GAC) is used as a filter medium above the sand layer?

a. GAC has a low porosity
b. GAC repels much of the organics due to the attached coagulants
c. Backwashing does not remove the organics absorbed over time nor does it 

regenerate the GAC
d. The water being filtered has limited contact time with the GAC

34. An advantage of a variable declining-rate filtration system is that

a. it does not require a loss-of-head indicator.
b. it does not require a rate-of-flow controller.
c. individual filters keep a constant filtration rate.
d. flow rate changes do not impact the system.

20517 WOCSG FINAL.indb   74 9/22/2011   2:56:43 PM



additiOnal water treatment OperatOr praCtiCe QueStiOnS    75

35. Which is the most probable solution if chironomids can be seen in the  
finished water?

a. Increase chlorination and backwash
b. Isolate distribution area, superchlorinate, flush mains and customer lines
c. Add powdered activated carbon to the filters, then backwash
d. Use chloramines, or, if already using, temporarily increase by 100%

Residuals Disposal

Answers on page 189

1. Which should be determined first before an in-ground sedimentation tank  
is drained?

a. The solids content
b. The hazardous metals content
c. Sludge volume and volume of process area to make sure it will be large enough
d. Water table level

2. Which is the recommended number of solar drying lagoons?

a. 2
b. 3
c. 4
d. 5

3. Which sludge dewatering process has a low consumption of energy, is easy to operate, 
has small land requirements, and can produce a dry filter cake of between 35 and 
40% solids?

a. Centrifuge
b. Vacuum filters
c. Filter press
d. Belt filter press

4. Which sludge dewatering process has the advantage of varying the density of the 
sludge cake from a thickened liquid slurry to a dry cake?

a. Centrifuge
b. Vacuum filters
c. Filter press
d. Belt filter press

5. Which sludge dewatering process is best for alum sludges (which are difficult to 
dewater) when the cakes are very dry, filtrate is clear, and solids capture is very  
high?

a. Centrifuge
b. Vacuum filters
c. Filter press
d. Belt filter press

20517 WOCSG FINAL.indb   75 9/22/2011   2:56:44 PM



76   water OperatOr CertifiCatiOn Study Guide

6. Which sludge dewatering process requires a precoat of diatomaceous earth and its 
use has declined due to other newer methods?

a. Centrifuge
b. Vacuum filters
c. Filter press
d. Belt filter press

Additional Treatment Tasks

Answers on page 190

1. Softener resin is regenerated by passing a sufficient volume and concentration of 
which through the resin bed?

a. Caustic soda
b. Dilute hydrochloric acid
c. Brine
d. Sodium sulfate

2. Sequestration is a process in which iron and manganese are

a. precipitated with a chemical, but not filtered out of the water.
b. kept in solution by certain chemicals.
c. oxidized and thus made insoluble.
d. reduced and thus made insoluble.

3. Which chemical is often used with lime softening?

a. Ferric chloride
b. Ferric sulfate
c. Sodium aluminate
d. Sodium silicate

4. If sequestration of iron and manganese is used, the chlorine residual in the water 
system should always be maintained at or above

a. 0.2 mg/L.
b. 0.4 mg/L.
c. 0.5 mg/L.
d. 1.0 mg/L.

5. Which must be added for the magnesium carbonate hardness in the softening 
process?

a. Lime
b. Two times as much lime
c. Soda ash
d. Lime and soda ash

6. Which must be added for magnesium noncarbonated hardness in the softening 
[...]
a. 65,000 gal
b. 68,000 gal
c. 74,000 gal
d. 76,000 gal

20517 WOCSG FINAL.indb   140 9/22/2011   2:56:50 PM



Math fOr water treatMentOperatOrS LeveLS i & ii    141

15. Which is the concentration of alum in mg/L, if 5.0 mL of a 0.30 grams/liter alum 
solution is added to 1,000 mL of deionized water?

a. 1.2 mg/L alum
b. 1.5 mg/L alum
c. 1.8 mg/L alum
d. 1.9 mg/L alum

16. Which is the phenolphthalein alkalinity as mg/L CaCO3 of a water sample given the 
following parameters?

•	 Sample size = 100 mL
•	 Normality of the sulfuric acid = 0.02 N
•	 Titrant used to pH of 8.3 = 1.8 mL (designated by convention as A)

a. 1.8 mg/L as CaCO3

b. 3.6 mg/L as CaCO3

c. 18 mg/L as CaCO3

d. 36 mg/L as CaCO3

17. How many gallons are there in 28.65 acre-ft?

a. 9,354,282 gal
b. 9,322,137 gal
c. 9,335,000 gal
d. 9,763,599 gal

18. If 7.3 lb of polymer (assume 100%) are mixed into 35 gal of water, determine the 
percentage of polymer in the slurry.

a. 2.1% slurry
b. 2.4% slurry
c. 2.5% slurry
d. 2.8% slurry

19. Which is the percentage of removal across a settling basin, if the influent is 17.1 ntu 
and the effluent is 1.13 ntu?

a. 90.5% ntu removed
b. 92.5% ntu removed
c. 93.0% ntu removed
d. 93.4% ntu removed

20. Find the detention time in hours for a clarifier that has an inner diameter of 112.2 ft 
and a water depth of 10.33 ft if the flow rate is 7.26 mgd.

a. 2.10 hr
b. 2.14 hr
c. 2.52 hr
d. 2.96 hr

20517 WOCSG FINAL.indb   141 9/22/2011   2:56:50 PM



142   water OperatOr CertifiCatiOn Study Guide

21. Calculate the lime dosage in mg/L that is required given the following parameters:

•	 Jar test determines the alum dosage = 8.5 mg/L
•	 Raw alkalinity = 9.0 mg/L
•	 Residual alkalinity needed for precipitation = 14 mg/L

 Know:  1 mg/L of alum reacts with 0.45 mg/L alkalinity 
1 mg/L of alum reacts with 0.35 mg/L lime

a. 6.9 mg/L lime
b. 11.3 mg/L lime
c. 11.34 mg/L lime
d. 20.9 mg/L lime

22. A dosage of 0.35 mg/L of copper sulfate pentahydrate is desired to control algae in an 
8,850 acre-ft capacity reservoir. If the available copper is 25%, how many pounds of 
copper sulfate pentahydrate are required? 
Know: 1 ac-ft = 43,560 ft3

a. 4,495 lb copper sulfate
b. 4,500 lb copper sulfate
c. 4,510 lb copper sulfate
d. 4,511 lb copper sulfate

23. Determine the specific gravity (SG) for a solution that weighs 11.87 lb/gal.

a. 1.38 SG
b. 1.40 SG
c. 1.42 SG
d. 2.58 SG

24. A filter is 24 ft by 28 ft. Calculate the filtration rate in gpm, if it receives a flow of 
3,250 gpm.

a. 4.4 gpm/ft2

b. 4.8 gpm/ft2

c. 5.0 gpm/ft2

d. 5.1 gpm/ft2

25. Determine the backwash rate in gpm/ft2 given the following:

•	 Backwash flow of 13 cfs (ft3/sec) 
•	 Filter is 25 ft by 18.2 ft

a. 12.8 gpm/ft2

b. 12.9 gpm/ft2

c. 13 gpm/ft2

d. 14 gpm/ft2

26. Calculate the backwash pumping rate if a filter requires a backwash rate of 18 gpm/ft2  
and the filter is 20.0 ft by 24.0 ft.

a. 8,600 gpm
b. 8,640 gpm
c. 8,700 gpm
d. 8,780 gpm

20517 WOCSG FINAL.indb   142 9/22/2011   2:56:50 PM



Math fOr water treatMentOperatOrS LeveLS i & ii    143

27. Which is the raw water alkalinity in mg/L as CaCO3 of a water sample with a 
beginning pH of 7.18, given the following parameters?

•	 Sample size = 100 mL
•	 Normality of the sulfuric acid = 0.02 N
•	 Titrant used to pH of 4.6 = 11.4 mL

a. 100 mg/L as CaCO3

b. 110 mg/L as CaCO3

c. 114 mg/L as CaCO3

d. 120 mg/L as CaCO3

28. A chemical metering pump is pumping 26.3 gallons per day (gal /day). How many 
mL /min is this?

a. 47.6 mL / min
b. 60.8 mL / min
c. 69.1 mL / min
d. 75.4 mL / min

29. Find the number of gal/ft3 of a solution, if it weighs 112.7 lb/ft3.

a. 13.5 gal /ft3

b. 16.2 gal /ft3

c. 18.0 gal /ft3

d. 19.9 gal /ft3

30. Find the drawdown of a well that has a specific yield of 28.4, if the well yields 325 
gpm.

a. 9.8 ft
b. 11.4 ft
c. 12.9 ft
d. 14.1 ft

31. A water treatment plant has an emergency shutdown. How many water supply hours 
are left in a 119.8-ft diameter tank given the following data?

•	 Tank’s water level = 27.6 ft
•	 Water cannot go below 16.0 ft at any time to comply with fire control
•	 Water usage averages 483 gpm

a. 33.7 hr
b. 35.0 hr
c. 35.4 hr
d. 36.2 hr

32. A lime tank is conical at the bottom and cylindrical at the top. If the diameter of 
the cylinder is 14 ft with a depth of 24 ft and the cone depth is 12.5 ft, calculate the 
volume of the tank in cubic feet.

a. 3,700 ft3

b. 4,000 ft3

c. 4,200 ft3

d. 4,300 ft3

20517 WOCSG FINAL.indb   143 9/22/2011   2:56:50 PM



144   water OperatOr CertifiCatiOn Study Guide

33. Flow through a channel 5.8 ft wide is 20.3 cfs. If the velocity is 1.4 ft /sec, how deep is 
the water in the channel?

a. 2.3 ft
b. 2.5 ft
c. 2.6 ft
d. 2.7 ft

34. A lake is 107 ft deep. Which is the psi on the bottom?

a. 44.8 psi
b. 45.2 psi
c. 45.6 psi
d. 46.3 psi

35. How many gallons per day flow through a 2.18-mil gal capacity sedimentation basin, 
if the detention time is 2.79 hr?

a. 17,100,000 gal/day
b. 18,800,000 gal/day
c. 19,700,000 gal/day
d. 20,300,000 gal/day

36. An ion exchange softener is treating a flow rate of 245 gpm. Which is the operating 
time in hours, if the softener unit treats 434,000 gal before it requires  
regeneration?

a. 27.7 hr
b. 28.6 hr
c. 29.5 hr
d. 30.1 hr

37. Zinc orthophosphate (ZOP) is used at a treatment plant for corrosion control. The 
plant is treating 12.1 mgd with a dosage of 0.15 mg/L. Determine the feeder setting 
for ZOP in mL /min, if the specific gravity of the ZOP is 1.63.

a. 2.9 mL /min of ZOP
b. 3.2 mL /min of ZOP
c. 3.5 mL /min of ZOP
d. 3.9 mL /min of ZOP

38. Determine the feed rate for alum in mL /min with the following conditions:

•	 Plant flow= 30.9 mgd
•	 Alum dosage rate = 10.4 mg/L
•	 Alum percentage = 48.4%
•	 Alum specific gravity = 1.31

a. 1,250 mL /min
b. 1,270 mL /min
c. 1,330 mL /min
d. 1,410 mL /min

20517 WOCSG FINAL.indb   144 9/22/2011   2:56:50 PM



Math fOr water treatMentOperatOrS LeveLS i & ii    145

39. A 1.50-ft diameter pipe that is 1.62 miles long was disinfected with chlorine. If 47.2 lb 
of chlorine were used, which was the dosage in mg/L?

a. 25.0 mg/L
b. 30.0 mg/L
c. 50.0 mg/L
d. 60.0 mg/L

40. Calculate the specific gravity (SG) for an unknown liquid with a density of 87.6 lb/ft3.

a. 1.40 SG
b. 1.43 SG
c. 1.51 SG
d. 1.62 SG

20517 WOCSG FINAL.indb   145 9/22/2011   2:56:50 PM



20517 WOCSG FINAL.indb   146 9/22/2011   2:56:50 PM



147

Math for Water  
Treatment Operators Levels III & IV

Sample Questions

Answers on Page 237

1. The alum dosage for a plant with a flow of 26.5 cfs is 655 mL /min. If the raw water 
flow rate is adjusted to 18.5 cfs, which should be the theoretical alum dosage in  
mL /min, if all water parameters remain the same?

a. 410 mL /min
b. 418 mL /min
c. 436 mL /min
d. 457 mL /min

2. Which is the percentage recovery for a reverse osmosis unit with a 4-2-1 arrangement 
given the following data?

•	 Product flow is 570 gpm
•	 Feed flow is 1.03 mgd

a. 79.7%
b. 80.0%
c. 80.2%
d. 80.5%

3. How many lb/day of sodium fluorosilicate (Na2SiF6) are required given the following 
parameters? 

•	 Flow rate is 1,750 gpm
•	 Fluoride desired is 1.20 mg/L
•	 Fluoride in raw water is 0.15 mg/L
•	 Sodium fluorosilicate is 98.1% pure 
•	 Fluoride ( F ) ion percent is 60.6%

a. 34 lb/day, F
b. 37 lb/day, F
c. 42 lb/day, F
d. 48 lb/day, F

4. An ion exchange softener is treating a flow rate of 125 gpm. Which is the operating 
time in hours if the softener unit treats 297,000 gallons before it requires 
regeneration?

a. 37 hrs
b. 39.6 hrs
c. 40 hrs
d. 41.1 hrs

20517 WOCSG FINAL.indb   147 9/22/2011   2:56:50 PM



148   water OperatOr CertifiCatiOn Study Guide

5. A water treatment plant has 8 filters with an average flow rate of 4.89 gpm/ft2. If the 
plant flow is 32.7 cfs, what is the filtration area of each filter?

a. 375 ft2/filter
b. 398 ft2/filter
c. 400 ft2/filter
d. 410 ft2/filter 

6. Calculate the amount of iron removed in pounds per year from a water plant that 
treats an average of 20.2 mgd if the average iron concentration is 0.52 mg/L and the 
removal efficiency is 84%.

a. 26,859 lb/yr of Fe removed
b. 27,000 lb/yr of Fe removed
c. 31,975 lb/yr of Fe removed
d. 32,000 lb/yr of Fe removed

7. Determine the percent mineral rejection from a reverse osmosis plant if the 
feedwater contains 1,230 mg/L TDS and the product water contains  
135 mg/L TDS.

a. 88% 
b. 89% 
c. 90% 
d. 91% 

8. Calculate the log removal for a water treatment plant if the samples show a raw 
water coliform count of 295/100 mL (through extrapolation) and the finished water 
shows 2.0/100 mL.

a. 1.8 log removal
b. 2 log removal
c. 2.1 log removal
d. 2.2 log removal

9. A 0.25 Normal solution of H3PO4 (phosphoric acid) is to be prepared. If 4.5 liters of 
solution is desired, how many grams of H3PO4 are required? The gram formula for 
H3PO4 is 98.00. Give answer to nearest 100th of a gram.

a. 8.17 grams
b. 24.50 grams
c. 36.75 grams
d. 42.31 grams

10. A 2.00% stock polymer solution (20,000 ppm or 20,000 mg/L) is desired for 
performing a jar test. If the polymer has a specific gravity of 1.27 and is 84.5% 
polymer, how many milliliters are required to make exactly 1,000 mL  
stock solution?

a. 12.3 mL polymer
b. 15.3 mL polymer
c. 18.6 mL polymer
d. 21.8 mL polymer

20517 WOCSG FINAL.indb   148 9/22/2011   2:56:51 PM



Math fOr water treatMent OperatOrS LeveLS iii & iv    149

11. Calculate the theoretical detention time in hours for the following water treatment 
plant:

•	 Flow rate of 12.2 mgd
•	 Four flocculation basins measuring: 45.0 ft by 10.0 ft by 11.0 ft in average  

depth each
•	 Sedimentation basin measuring: 285 ft by 65.0 ft by 11.4 ft in average depth
•	 Eight filters measuring: 35.0 ft by 28.0 ft by 12.3 ft in depth each
•	 Clear well averages 2.05 million gallons (mil gal)

a. 7.61 hr
b. 8.60 hr
c. 8.78 hr
d. 8.85 hr

12. Calculate the CT and inactivation ratio for a water treatment plant that has the 
following parameters; and does this treatment facility meet the CT?

•	 Daily Parameters:
•	 Detention time = 83 min
•	 pH = 7.8
•	 Lowest Temperature = 12°C
•	 Lowest chlorine residual = 0.60 mg/L
•	 A 1.0 log removal is required for this system

a. 0.9 inactivation ratio
b. 1.2 inactivation ratio
c. 1.3 inactivation ratio
d. 1.35 inactivation ratio

13. Calculate the feed rate for fluorosilicic acid in mL /min given the following data:

•	 Flow rate is 11.8 mgd
•	 Fluoride desired is 1.20 mg/L
•	 Fluoride in raw water is 0.20 mg/L
•	 Treated with 20.5% solution of H2SiF6

•	 Fluoride ion percent is 79.0%
•	 H2SiF6 weighs 9.8 lb/gal

a. 30 mL /min, H3SiF6

b. 32 mL /min, H3SiF6

c. 33 mL /min, H3SiF6

d. 35 mL /min, H3SiF6

20517 WOCSG FINAL.indb   149 9/22/2011   2:56:51 PM



150   water OperatOr CertifiCatiOn Study Guide

MOLECULAR WEIGHTS OF CHEMICAL COMPOUNDS

COMPOUND MOLECULAR WEIGHT

Alkalinity, as CaCO3 100.1

Carbon Dioxide, CO2 44.0

Hardness, as CaCO3 100.1

Hydrated Lime, Ca(OH)2 74.1

Magnesium, Mg2+ 24.3

Magnesium Hydroxide, Mg(OH)2 58.3

Quicklime, CaO 56.1

Soda Ash, Na2CO3 106.0

 Use this table to solve problem 14.

14. Determine the hydrated lime dose required in mg/L for water with the following 
characteristics:

Source Water Softened Water

Total Alkalinity, mg/L 165 mg/L as CaCO3 39 mg/L

Total Hardness, mg/L 248 mg/L as CaCO3 76 mg/L

CO2, mg/L 13 mg/L 0 mg/L

Mg2+ 21 mg/L 7.8 mg/L

pH 7.0 7.8

Lime Purity 92%

 Use an excess lime dosage of 15% (115% or 1.15 in decimal form)

a. 190 mg/L, Ca(OH)2

b. 194 mg/L, Ca(OH)2

c. 195 mg/L, Ca(OH)2

d. 200 mg/L, Ca(OH)2

15. What is the flow through a membrane unit in gpd/ft2, if the water flux of the unit is 
4.75 × 10−4 gm/cm2/s?

a. 10 gpd/ft2

b. 10.1 gpd/ft2

c. 100 gpd/ft2

d. 101 gpd/ft2

20517 WOCSG FINAL.indb   150 9/22/2011   2:56:51 PM



Math fOr water treatMent OperatOrS LeveLS iii & iv    151

16. A conventional water treatment plant had to discontinue pre-chlorination, that is, 
no addition of chlorine to the flocculation basins and the sedimentation basin due to 
elevated trihalomethane levels. Consequently, the chlorine dose was increased before 
the filters and the clear well and a lithium chloride tracer study was performed. The 
plant requires a 1.5 log removal for Giardia cysts. Given the following parameters 
on the first day of this process change and referring to the CT values table in 
Appendix B, determine if this plant is in CT compliance:

Unit Process or Piping T10 Value, Min Lowest Chlorine Residual

Filtration 12 0.45 mg/L

Piping (filter to clear well) 4.5 0.40 mg/L

Clearwell 51 1.20 mg/L

Unit Process or Piping Temperature pH CT Value, Tables

Filtration 11 6.9 47.5

Piping (filter to clear well) 11 6.9 47.1

Clear well 12 7.6 45.5

a. 0.9 inactivation ratio, plant is out of compliance
b. 1.1 inactivation ratio, plant is in compliance
c. 1.13 inactivation ratio, plant is in compliance
d. 1.27 inactivation ratio, plant is in compliance

17. A 5-min drawdown test result showed that 106 mL of a polymer aid was being used 
to help treat the raw water. The specific gravity (SG) of the polymer aid is 1.26. If 
the plant is treating 3,225 gpm, what is the polymer dosage in mg/L? Give answer to 
three significant figures.

a. 1.74 mg/L polymer aid
b. 2.19 mg/L polymer aid
c. 10.94 mg/L polymer aid
d. 15.12 mg/L polymer aid

18. A lime tank is conical at the bottom and cylindrical at the top. If the diameter of the 
cylinder is 15 ft with a depth of 28 ft and the cone depth is 12 ft, what is the volume 
of the tank in cubic feet? Give answer to three significant figures.

a. 1,040 ft3

b. 5,510 ft3

c. 5,650 ft3

d. 7,060 ft3

19. A watershed, 158 square miles, receives an average of 22.6 inches of rain each year. 
The amount of rain collected for treatment is 6.75%. How many million gallons (mil 
gal) of water are available per year for the small community that resides there?

a. 4,060 mil gal/year
b. 4,190 mil gal/year
c. 25,400 mil gal/year
d. 50,300 mil gal/year

20517 WOCSG FINAL.indb   151 9/22/2011   2:56:51 PM



152   water OperatOr CertifiCatiOn Study Guide

20. A softener unit has 118 ft3 of resin with a capacity of 25.5 kilograins/ft3. How many 
gallons of water will the unit treat, if the water contains 14.2 gpg?

a. 195,000 gal
b. 210,000 gal
c. 211,900 gal
d. 212,500 gal

21. A solution of lime needs to be prepared for a jar test. How many grams of quicklime, 
CaO, would you mix with 1 L of water to make a 1.0% (Wt-volume) solution?

a. 0.1 g of CaO 
b. 1 g of CaO 
c. 10 g of CaO
d. 100 g of CaO

22. Calculate the percent removal across a settling basin and filter complex, if the raw 
water influent is 5.45 ntu and the effluent (post filters) is 0.018 ntu. Give answer to 
three significant figures.

a. 98.4%
b. 99.0%
c. 99.3%
d. 99.7%

23. Determine the psi at the bottom of an alum storage tank if the level of the alum in 
the tank is 8.95 ft and the density of the alum is 11.32 lb/gal.

a. 5.13 psi
b. 5.26 psi
c. 5.37 psi
d. 5.41 psi

24. Find the detention time in minutes for a clarifier that has a diameter of 152 ft and a 
water depth of 14.8 ft, if the flow rate is 4.25 mgd.

a. 650 min
b. 680 min
c. 700 min
d. 710 min

25. A 3-minute drawdown test used 191 mL of polymer for treating the raw water. The 
specific gravity of the polymer is 1.34. Which is the polymer dosage in mg/L, if the 
plant is treating 3,280 gpm?

a. 6.63 mg/L 
b. 6.72 mg/L 
c. 6.87 mg/L
d. 6.99 mg/L

26. A polymer solution has a specific gravity of 1.35 and a concentration of 80%. How 
many microliters are required to do a jar test, if the test uses 2-liter jars and the 
dosage needed is 6 mg/L? Give result to nearest tenth of a microliter.

a. 11.1 microliters
b. 11.3 microliters 
c. 11.4 microliters 
d. 11.7 microliters

20517 WOCSG FINAL.indb   152 9/22/2011   2:56:51 PM



Math fOr water treatMent OperatOrS LeveLS iii & iv    153

27. Which should be the chemical feeder setting in lb/min if 12.5 mgd is treated with  
7.25 mg/L of soda ash?

a. 0.486 lb/min 
b. 0.525 lb/min 
c. 0.548 lb/min 
d. 0.561 lb/min 

28. How many pounds per day of 65% calcium hypochlorite are required for maintaining 
a 2.5 mg/L dosage for a 2,575 gpm treatment plant?

a. 100 lb/day 
b. 110 lb/day 
c. 120 lb/day
d. 130 lb/day 

29. Determine the chemical feeder setting in mL /min for a polymer solution, if the 
desired dosage is 3.95 mg/L and the treatment plant is treating 10.0 mgd. The 
specific gravity of the polymer is 1.33.

a. 70.1 mL /min
b. 73.9 mL /min 
c. 76.2 mL /min 
d. 78.1 mL /min

30. Four filters have a surface area of 450 ft each, measured to the nearest foot. Calculate 
the filtration rate in gpm, if the flow received is 21.5 ft3/s. Give answer to three 
significant figures.

a. 5.11 gpm/ft2

b. 5.21 gpm/ft2

c. 5.36 gpm/ft2

d. 5.58 gpm/ft2

31. Determine the hardness of a particular body of raw water in mg/L, if the hardness of 
a water sample is 19.4 grains per gallon (gpg).

a. 332 mg/L
b. 339 mg/L
c. 342 mg/L
d. 350 mg/L

32. The exchange capacity of a softener is 8,850,000 grains. The softener treats water 
with an average hardness of 347 mg/L. Which is the capacity of the softener in 
gallons?

a. 429,000 gal
b. 437,000 gal
c. 444,000 gal
d. 449,000 gal

33. Find the backwash rate in gpm per ft2, if a filter has an area of 620 ft2 with a 
backwash rate of 13.5 cfs.

a. 9.1 gpm/ft2

b. 9.4 gpm/ft2

c. 9.6 gpm/ft2

d. 9.8 gpm/ft2

20517 WOCSG FINAL.indb   153 9/22/2011   2:56:51 PM



154   water OperatOr CertifiCatiOn Study Guide

34. The level in a storage tank drops 4.25 ft in exactly 12 hours. If the tank has a 
diameter of 50.0 ft and the plant is producing 2.95 mgd, which is the average 
discharge rate of the treated water discharge pumps in gallons per minute?

a. 2,090 gpm
b. 2,100 gpm
c. 2,120 gpm
d. 2,140 gpm

35. Ten filters have a surface area of 480 ft each. Calculate the filtration rate in gpm, if 
the total flow through the filters is 16.5 cubic feet per second.

a. 1.2 gpm/ft2

b. 1.3 gpm/ft2

c. 1.5 gpm/ft2

d. 1.9 gpm/ft2

36. Determine the amount of iron removed per year, if the iron concentration is 0.21 
mg/L, the plant treats an average of 14.1 mgd, and the removal efficiency is 95.7% 
(0.957).

a. 8,000 lb/yr 
b. 8,200 lb/yr 
c. 8,600 lb/yr
d. 9,000 lb/yr 

20517 WOCSG FINAL.indb   154 9/22/2011   2:56:51 PM



155

Answers to Water Treatment  
Operator Questions

Monitor, Evaluate, & Adjust Treatment Processes–Chemical Addition

Sample Questions for Level I—Answers 

1. Answer: c. concentration of chlorine and contact time.

 Reference: Water Treatment, 4th edition. 2010. Nicholas G. Pizzi, Editor. American 
Water Works Association. Chapter 7.

2. Answer: b. stabilization.

 Reference: Water Treatment, 4th edition. 2010. Nicholas G. Pizzi, Editor. American 
Water Works Association. Chapter 9.

3. Answer: b. pH.

 Reference: Water Treatment Operator Handbook, Revised edition. 2005. Nicholas G. 
Pizzi. American Water Works Association. Chapter 12.

4. Answer: c. Cryptosporidiosis

 Reference: Basic Chemistry for Water & Wastewater Operators, Revised edition. 
2005. Darshan Singh Sarai. American Water Works Association. Chapter 15.

5. Answer: c. 12 to 24 hours; 50 mg/L

 Reference: M20, Water Chlorination/Chlorination Practices and Principles, 
2nd edition. 2006. American Water Works Association. Appendix C.

Sample Questions for Level II—Answers 

1. Answer: b. Langelier saturation index

 Reference: Basic Chemistry for Water & Wastewater Operators, Revised edition. 
2005. Darshan Singh Sarai. American Water Works Association. Chapter 14.

2. Answer: d. has little pH effect.

 Reference: Water Treatment, 4th edition. 2010. Nicholas G. Pizzi, Editor. American 
Water Works Association. Chapter 7.

3. Answer: c. sometimes produce disinfection by-products known to be carcinogenic.

 Reference: Water Treatment Operator Handbook, Revised edition. 2005. Nicholas G. 
Pizzi. American Water Works Association. Chapter 8.

4. Answer: b. concentration of chlorine, contact time, pH, and temperature.